< urgent

£l B il eview
UN UR 7 PLC & please comment

AR CH I TECTURE & please reply

V112 N Cameron Street | Suite 100 | Winchester, VA | 22501 | TEL540.678.3500 FAX 540.678.0484 | www.rhunterhurtaia.com

o ﬁ;,mg-wwa ey

1 :_;prONE

e «ﬁm ﬁ? mv - Chef

;';PAGES_ '

CC: R L T gk e e
P _ : RS R YL
B LS P E LT DR L LRI N |

Residential I Commercial ; Mixed Use



December 5 2008

Purchasing Department

2019 Washington Street, East

o P.O.Box 50130 :
l";-_-_._-_Charleston, WV 25305 013{) . o

S :Re' Expressmn of Interestf :
(i Cacapen Resort State Park.f'-'
' DNR 209057

. The archltectural firm of R ._Hunter Hurt,'AI_A. pleis pleased.to
3_\-subm1t this Ietter in response | ‘to the Expressmnf of Interest for the
[...]
wastewater systemm needs including operation and maintenance performance assessments, asset
management, facility upgrades, new utility development, financial planning, grant and loan management and
environmental permitting. WWM is internationally recognized for its expertise in the fields of environmental
policy development, industrial waste management and regionalization, waste minimization, and the
application of appropriate fechnclogies.

WWM has successfully completed over 200 major wastewater treatment design and construction projects,
and we developed the first project funded through the EPA Construction Grants Program in the 1970s.
WWM is also known for its expertise in the analysis and design of complex hydraulic and pumping systems
for water, sewage, stormwater and industrial process water applications. At any time, WWM may have as
many as 20 pumping projects on its active project list. For the past 35 years, WWM and its team of
engineers have designed over 500 major pumping projects throughout the United States. WWM's principal,
David Rigby, is a long standing adjunct professor of graduate environmental and civil engineering studies at
The George Washington University in Washingion, DC. Among his teaching assignments is Advanced
Sanitary Engineering Design which he commonly refers to as “Applied Fluid Mechanics" and / or “Pumping
Systern Hydraulics”. In that course, Mr. Rigby teaches the three governing equations for closed pipe
hydraulics being "Continuity”, “Energy”, and "Momentum". He also teaches single and parallel force main
hydraulics, multiple and variable speed pumping applications, design of water booster stations, cavitation
and its causes and techniques for mitigation, ground and elevated water siorage tank siting criteria,
hydropneumatic tank sizing, gravity sanitary and storm sewer design, and inverted siphon design.

EXECUTIVE HIGHLIGHTS

¢ Completion of over 150 major water and wastewater design projects for municipalities.

¢ Completion of over 300 major water and wastewater design projects for industrial, commercial, and
residential clients.

¢ Planned numerous new town, city, and country-wide water and sewer projects, including treatment.

¢ Responsible for the design and project management of the first project ever funded by The
Environmental Protection Agency's “Construction Grants Program” in the United States.

¢ Designed the 266 MGD Edmonston Stormwater Pumping Station project featured in the
Washington Post and currently nominated for the ASCE national design award of excellence.

¢ Designed hundreds of miles of water and sewer lines with experience ranging in size from 4" — 60"
diameter.

¢ Strong history of working with municipaliies including the City of Roanoke {60 MGD). Kit Kiser,
Director of Pubiic Works, and Charlie Huffine, City Engineer, would openly say, “we turn o you for
all the hard (treatment and pumping) projects.”



INTRODUCTION WASTE WATER MANAGEMENT, INC. S8 @%@.

COMPANY PROFILE

The key to successful project execution is having the right people for the job, organized in a structure to
maximize responsiveness. WWM offers extensive in-house expertise and principal level expert consultation
services. Qur team allows us o call on a broad spectrum of expert services without being burdened by the
overhead associated with that expertise. WWM can offer full services for the rehabilitation and capacity
analysis of the existing Mcl.ean Pumping Station,

WWM employs the following engineering staff, alf of which have worked extensively across the state of
Virginia:

¢ David J. Rigby, PE - Sanitary, Hydraulic, Process, Mechanical, Value Engineering, Licensed
Wastewater Operator; 35+ years

David Hanna, PE — Pumping System Hydraulics, Quality Assurance and Control; 35+ years

Mike Rossi, PE — Hydraulics, Piping, Water Treatment, Project Management; 15+ years

Huy Nguyen — Hydraulic and Mechanical Engineering; 10+ years

Arbina Shrestha — Sanitary and Environmental Engineering, 8+ years

¢ Nick Valcourt - Process and Project Engineering, 1+ years

T & o &

WWNM's project managers and design engineers hold degrees in their field of expertise, are professionally
licensed or in the process of becoming ficensed, experienced, and welf qualified. WWiM's engineering staff is
proficient in AutoCAD 2006, AutoCAD Civil 3D, Haested Methods WaterCAD, ArcGIS, EPANET 2.0, EPA
SWMM 5.0, and Microsoft Office applications. Additionally, WWM maintains a continually updated database
of hydraulic, structural, and civil programs which have been written by in-house staff, These programs are
based on accepted design standards, industry practices, and engineering experience. All of these technical
tools are enhanced by the individual principal and senior level engineers’ extensive experience gained
throughout their careers,

PROJECT EXPERIENCE

In May 1979, our very first project was the Town of Fincastle, VA wastewater treatment plant and collection
system. That systern employed a Hinde diffused lagoon aeration system with a rated capacity of 75,000 gpd.
In 2004, the Town turned again to us to assist in the upgrade and expansion of the wastewater treatment
plant to 130,000 gpd. WWM and its President bring the experience of more than 100 domestic wastewater
treatment plants and more than 80 industrial wastewater treatment plants to the project. In addition to the
planning, design, and construction management project experience, WWM and its President have extensive
hands on experfence in both construction and treatment plant operations. As a licensed General Contractor
Class A and Water and Wastewater Operator Class {, WWM brings fo the project a comprehensive package
of professional capabilities unparalleled in the industry.

WWM is a recognized leader in the design of municipal and industrial water and wastewater treatment
plants and pumping stations with extensive experience in the preparation of preliminary assessments and
reports, budget cost estimates, final engineering documents, and in the performance of construction phase
activities.

From the influent piping through the treatment or pumping facilities and out to the discharge point, WWM
views a water or wastewater treatment plant or pumping station as a complete system not just an
assemblage of the individual parts. WWM also has expertise in water distribution system analysis,
mechanicai sewer design and electrical and SCADA control design and can select and integrate all the
proper components into an overall operating system. WWIW's staff of degreed and licensed engineers are
highly capable of developing physical, chemical and biological process designs to meet specific permit
requirements and for the subsequent sefection of the most approptiate, efficient and economical equipment.

Due to its extensive hands on construction and
operations experience WWM designs are easily
constructed and are as maintenance free and
operationally straight forward as possible. WWM
designed facilities are accessible and well i,
easy to clean and maintain, making emergency
repairs easier fo perform. WWM has expertise
with constant speed and variable speed
controllers, flow metering, and SCADA. WWil's
design engineers work seamlessly with its core




INTRODUCTION WASTE WATER MANAGEMENT, INC.

electrical power and structural engineering sub-consultants in order fc design treatment plants stations and
pump stations that are reliable, cost efficient, and aesthetically pleasing.

WWM has completed numerous projects for the Prince William County Service Authority and has a close
relafionship with its Engineering and Operations Depattment. Working with the Service Authority, WWM has
developed the Service Authority’s standard large flow pump stations. These pump stations include a
monolithic comminutor vault / wet well / meter vault structure with associated control building, emergency
generator, SCADA, and future provisions for odor control equipment.

WWM employs professional engineers and
scientists in the fields of hydraulic engineering
and advanced wastewater treatment process
engineering. WWM bhas developed expertise
with the use of computer hydraulic models and
has generated numerous models for municipal
water distribution systems and for municipal
wastewater {reatment plants.  WWM utilizes
computerized hydraulic modeling to analyze the
interaction of multiple pumping stations tied into
common force mains. Software that WWM uses
includes Haestad Methods WaterCAD and
EPANET 2.0. WWM also uses SWMM to model
gravity sewer systems and BioWin fo model
wastewater treatment plant performance.

Wastewater Treatment Plants

Town of Montross, Westmoreland County VA

City of Danville, Danville VA

Town of Chincoteague, Accomack County, VA
Town of Hamilton, Loudoun County, VA

Town of Fincastle, Botetourt County, VA

Gesher Jewish Day School, Fairfax County VA
Evergreen Country Club, Prince William County VA
Warrenton Chase, Fauguier County, VA
Widewater, Stafford County, VA

Sewage Pumping Facilities

Timber Truss, Orange County, VA

Stafford Commerce Park, Stafford County, VA
Rappahanock Landing, Stafford County, VA
Cabin Run, Prince William County, VA
Mayfield Trace, Prince William County, VA
Belmont, Loudoun County, VA

Cedarcrest, Loudoun County, VA

Gunston Commerce, Fairfax County, VA
Lorton, Fairfax County, VA

Water and Sewer Systems

Potomac Crossing, Westmoreland County, VA

Town of Chincoteague, Accomack County, VA

Botetourt County VA Comprehensive Water and Sewer systems
Town of Hamilton, 50 Year Water and Sewer Master Plan

Town of Kilmarnock, VA, Water and Sewer Master Plan

Town of Purceliville, VA, Sewer Master Plan

Water Storage Tanks, Main Repiacements/Extensions, and Treatment Plants
Lovettsville Development Partners, Loudoun County, VA

Hamilton, Loudoun County, VA

Ladysmith, Carcline County, VA

Lovettsville Retirement Village, Loudoun County, VA



INTRODUCFION WaSTE WATER MANAGEMENT, INC.  £880mt. K

Town of Hamilton, VA

Stormwater Pumping Facilities
Edmonston, Prince George's County, MD

Construction Administration

Route 20 Sewer, Orange County, VA

Warrenton Chase WWTP, Fauquier County VA

Hamilton Water System, Loudoun County, VA

Hamilton / Loudoun Sewer Extension Project, Loudoun County, VA
Mountain Vernon Ladies Association of the Union, Fairfax County, VA

Water System Modeling

Town of Colonial Beach, Westmoreland County, VA
Town of Hamilton, Loudoun County, VA

Town of Lovettsville, Loudoun County, VA

WARRENTON CHASE TREATMENT PLANT (WWTP) AND SUBSURFACE DISCHARGE

Fauquier County, Virginia

Project Highlights

60,000 gpd WWTP

7.5 acres of drainfields with monitoring wells and drip system tubing

Lakeside Screen and grit removal

Agqua Aerobic Dual train SBR system w/ pre- and post-equalization

Agrobic digester

Dynasand tertiary filters

24 hour emergency effluent storage

Goulds disposal field dosing pumps

American Manufacturing disc filtration unit

400 kw Standby Generator {also serves adjacent water booster station facility)

® ® & & ¢ & 5 ¢ B >

Project Description

Waste Water Management, Inc. provided complete
civil, hydrautic, mechanical, structural, and electrical
engineering design services for the wastewater
treatment plant (WWTP) at Warrenton Chase, a
residential development composed of 150 single family
homes. The WWTP is enciosed inside a CMU block
building covering 6,000 sf. The freatment process
begins with a screenings and grit removal system that
drains info a pre-equalization basin. The flow is then
pumped into a dual Sequencing Batch Reactor (SBR)
that either pumps mixed liquor to an aerobic digester
or decants {o a postequalization tank. The treated
effluent in the post-eq tank is pumped through sand
filters and a UV disinfection system before being
stored in dual underground tanks which provide 24
hours of emergency storage in case of any drainfield
disposal issues. These tanks drain io a duplex
submersible disposal field dosing pump station.
Effluent is pumped through a final disc filfration unit
before discharging to a 32 field network of drainfields
using % inch polyethylene dripper tubing to distribute
the final effluent over 7.5 acres. The site was
constructed with expandability for a methano! building
in case of stricler nutrient limits in the fulure.
Construction cost was approximately $5.8 million.




INTRODUCTION WASTE WATER MANAGEMENT, INC. &4 g

Project References

Qwner

Toll Brothers Inc.

43089 Ryan Road, Suite 101
Ashbum, VA 20148

{703} 729-0951

Contact, Jon Cannizzo, P.E.

Regulatory Agency
Fauquier County Water and Sanitation Authority

7172 Kennedy Road
Warrenion, VA 20187-1646
(540) 349-2092

Contact. Wayne Stephens, P.E.

BEL ALTON
Charles County, Maryland

Project Reference
JLW Associates

23464 Hollywood Road

Leonardtown, MDD 20650

Contact: Michael Baker, Vice President
Telephone: (301) 475-5747

Project Description

WWM and JLW are currently working in a Design/Build team
arrangement on the Charles County’ MD “Bel Alton
Wastewater Treatment Flant Improvements” project. This
small project is being upgraded in response to the
Chesapeake Bay Nutrient Reduction Program and involves
maintaining full operating capability of the existing wastewater
treatment plant during the construction of the new facilities. The 30% design submittal is in the final stages
of review by the Maryland Department of the Environment. Construction completion is scheduled for spring
2008.

WIDEWATER
Stafford County, Maryland

Project Hightights
¢ Influent equalization control and pumping

system

Four state aerobic — anoxic reactor
Aerobic sludge digestion and thickening
Chemical feed systems

|.EED certified laboratory and control
building

» SCADA system integration

* & * &

Project Description

The Widewater wastewater treatment is planned to serve the "Widewater Magisterial District” in accordance
with the Stafford County, VA Comprehensive Plan. Originally conirolled by the Maryland Department of the
Environment it was permitted for an initial flow of 0.50 MDG with expansion to 2.20 MGD. Following an



INTRODUCTION WasTE WATER MANAGEMENT, INC.

agreement between the states of Maryland and Virginia, the project now carries a Virginia Pollutant
Discharge Elimination System (VPDES) permit issued by the Virginia Department of Environmental Quality.
{n response to the recently adopted Chesapeake Bay Nutrient Reduction Strategy the permit has been
amended to include limits on Nitrogen (3.0 mg/l) and Phosphorous (0.14 mgf).

Originally proposed as a Sequencing Batch Reactor (8BR) process, recent improvements in membrane
bioreactor (MBR) technologies and economics, the proposed project will include an influent equalization
control and pumping system, a four stage aerobic - anoxic reactor utilizing low energy high oxygen transfer
hyperbolic disc mix air systems for denitrification, an external MBR equipment package, ulfraviolet
disinfection, aerobic sludge digestion and thickening, chemical feed systems, a LEED ceriified laboratory
and control building, and a SCADA system integrated into the focal utility communications program. The
inifial design submission will be in November 2008,

TOWN ENGINEER FOR THE TOWN OF HAMILTON, VIRGINIA

Towr of Hamilton, Virginia

Project Description

WWM has served as the Town Engineer for over ten years and completed numerous critical infrastructure
projects related to the Town of Hamilton's water and sewer systems.

Water Treatment Plant

Waste Water Management, Inc. was retained by the Town of Mamilion, Virginia to design a new water
treatment plant to serve a new Loudoun County elementary school. Recognizing the need to replace the
Town's aging distributed system of groundwater treatment plants and to fully utilize a new high yield well,
Waste Water Management, Inc. sized the plant at 400 gpm, which is enough to supply the entire Town. The
plant incorporates raw water storage, greensand filtration, disinfection, finished water storage, and
distribution pumping systems. A laboratory and storage facilities are also provided. Waste Water